
       
 

 

  

Nessia Fausta 

 
Assessing the possibility of water reclamation 

for concrete production in Maputo, Mozambique 

 



 

1 
 

Assessing the possibility of water reclamation 

for concrete production in Maputo, Mozambique 

 
By 

 

Nessia Fausta 
 

 

in partial fulfilment of the requirements for the degree of 

 

 

Master of Science 

in Civil Engineering 

 

at the Delft University of Technology, 

to be defended publicly on Wednesday, November 30, 2016 at 10:00 AM. 

 

 

 

 

 

 

Thesis Committee: 

Prof. Dr. Ir. Luuk Rietveld Sanitary Engineering TU Delft (chair) 

Dr. Ir. André Marques Arsénio Sanitary Engineering TU Delft (supervisor) 

Noor Jehan Gulamussen, MSc. Sanitary Engineering TU Delft (supervisor) 
[...]
today no other company can meet this requirement. 

1 2 Empty spaces (first priority)

3 4 Agricultural fields and some empty spaces

5 Wastewater treatment plant area

6 Total area from DAS,

being used as treatment plant

or agricultural fields



 

52 
 

On average, DAS produces three covers (or tampas in Portuguese) per day with the dimensions of 

1500 x 800 x 250 mm (CGH Polska, 1999). Two bags of 50 kg cement are used to produce those 

covers so that based on the maximum w/c ratio, the volume of water is 0.045 m3/day. DAS uses tap 

water for mixing and curing and has the workshop inside the office in Joaquim Chissano street. The 

exact cost of water consumption is unknown as it is combined with the total use of entire office. 

4.12.2 Data collection issues 

During the fieldwork period, it became clear that data collecting and processing are complicated. 

The schedule, procedure and facilities have been provided for the field work, but having usable data 

is not the only parameter to guarantee a good result. Even at the university, although many efforts 

have been done, some samples could not be analysed due to the limitation of facilities and schedule 

of the laboratory occupancy. This may lead to inaccuracy of the recommendations. Data collection 

from the laboratory is crucial for identifying the actual condition of water quality, which means that 

the laboratory and the university in general play an important role in succeeding the project.  

4.12.3 Language for parameters of concrete 

Based on the discussion with Spanjers (personal communication, June 30, 2016), it can be concluded 

from the language of the standards and readings about concrete that structural or material 

engineers and water or sanitary engineers occasionally have the same term of a parameter but 

different definitions. It leads to diverse interpretations in delivering the expected water quality for 

producing concrete and causes difficulties in understanding the standards.  

One of the examples is when describing the total solids. The Australian standard of water for 

concrete (2007) stated that the maximum limit of solids in the water should be 50,000 ppm, without 

further information if it includes TSS and TDS (CCAA, 2007). The value is considered too large even if 

both are combined (150 mg/L and 100 mg/L). Furthermore, TSS and TDS cannot be added up directly 

with the TSS because the specifications and removal mechanisms are different. Another example is 

about the visual parameters that gives interpretation without fixed values, such as the colour and 

odour. The standard presents the limit of colour as “pale yellow or paler” and the odour as “no smell 

other than potable water” (CCAA, 2007). These limits can be interpreted differently between the 

material and water practitioners. 

4.12.4 Required treatment and integrated phases 

Based on the literature study (Table 2.2), currently there is no exact standard of harmful materials in 

the water for producing concrete, especially for organic materials (BOD, COD, TOC). According to the 

discussion with van Lier (personal communication, July 28, 2016), it does not mean that the organic 

removal is not needed. However, since the concentrations are still unknown, it can be assumed for 

now that it is unnecessary to be removed. The nutrients (N, P) is then better to be removed by 

chemicals due to the complexity of biological process, especially with the ambient conditions 

(temperature, pH, presence of oxygen) and the sludge production. 

Since the focus of reclaiming water for concrete production is removing the solids, the first approach 

should be a separation process, which can be done by physical treatment. Later on, the conversion 

process, namely removing organic contaminants or chemical compounds, can be done by chemical 

or biological treatment. Then, the soluble salts can be removed by chemical treatment or membrane 

filtration. The process of separation and conversion proves that it is rather difficult to integrate a 

complex treatment in one chain all at once, so that these processes should be performed in phases. 



 

53 
 

5. Design 
This chapter describes the design of water treatment plant that is expected to remove important 

materials from the sewage to match with the minimum standard of water for concrete production. It 

includes the dimensions of each unity, both in pilot and full-scale schemes. Furthermore, a simple 

cost calculation is also presented in three different packages based on the expected effluent quality. 

5.1 Modular system 

5.1.1 Background 

The objective of designing a treatment plant is to assess the effluent quality, efficiency and 

practicality of the treatment system of water reclamation for concrete production in Maputo. The 

effluent flow of the design is based on the average consumption of 11 companies that were 

interviewed and the influent flow is thus obtained after the total efficiency of the plant has been 

identified (see Section 5.1.2).  

In order to meet the requirements from the construction companies in terms of water quantity 

and quality, costs and construction periods, the design was made in a modular system of which 

treatment processes can be added separately in series depending on the interests of the 

consumers. The selection of a modular system leads to energy savings and cost reduction since 

more complex treatment systems are only added when necessary. For example, the basic modular 

package solely eliminates the most hazardous contaminants. Whenever there is a need for higher 

water quality, module can be added to the system. 

Referring to Table 4.7, there are at least six contaminants to be removed, namely FOGs, TSS, TDS, 

sulphate, phosphate (from the total phosphorus) and total coliforms. While the priority of removal 

is based on the expected strength of concrete that will determine the expected water quality, the 

treatment scheme should still follow the common rules to operate effectively. For instance, any 

treatment that produces solids and colloids, such as coagulation – flocculation and precipitation, 

should be performed earlier than suspended solids removal. Energy consumption, operation and 

maintenance are also taken into account in choosing the alternatives. Conventional-but-robust 

alternatives are more likely to be selected. 

5.1.2 Influent flow rate 

From every phase, each alternative is calculated for a pilot-mode based on the hourly influent flow 

from the total consumption of 11 companies which were interviewed.  Since the efficiency of the 

design system varies per phase with a range of 60% until 99% (Annex 4.8), a total efficiency for the 

new design system is considered to be around 80%. Thus, since the mean value of ideal influent 

flow rate from the demand of the companies is 311 m3/day (see Table 4.3), the actual flow rate 

will be 388 m3/day or 16.20 m3/h.  

5.1.3 Phase 0: pre-treatment  

Phase zero is a fine screen with 10mm spacing as the pre-treatment to remove dirt and settleable 

solids (Lenntech, 2016). With the influent flow of 16.20 m3/h and the maximum velocity from the 

main sewer is 0.60 m/s (DHV, 1984), the area of the screen should be 0.11 m2. The width of the 

sewer is 1.20 m (DHV, 1984) so that the height of the screen should be at least 0.09 m. 



 

54 
 

5.1.4 Phase 1: Removal of FOGs, Total Phosphorus (TP) and TSS 

Phase 1 removes FOGs and TP compounds. FOGs needs to be removed because its limit from the 

standards is 50 mg/L (Table 2.2) and while the actual concentration in the influent is unknown, 

there is a tendency of high oil and grease content from household activities, especially from 

kitchen sinks. TP removal is also important because the concentration from the typical septic tank 

effluent (8.10 mg/L) (Gross, 2004) is above the threshold (6.7 mg/L) (Table 2.2). High 

concentration of phosphate (PO4
3-), as part of the TP, lowers the compressive strength of 14-day-

age concrete (Liu, 2016). 

The removal of these compounds can be performed by physical treatment, such as dissolved air 

flotation which can remove FOGs until about 80 - 95% and TSS about 70 – 98% (Aries Chemical 

Inc., 2013), or chemical treatment, such as coagulation - flocculation which can remove FOGs until 

about 91 - 99% (Daud et al., 2015).  

Coagulation and flocculation (C – F) 
As the first step, C – F requires additional chemical compounds to separate the FOGs and 

phosphate from the sewage. In a coagulation process, the ions are destabilized by the coagulants 

which occur from the suppression of electric double layer by metal salts (Kocamemi, 2012). To 

enhance the mixing process from these coagulants with the sewage, a mixing mechanism should 

also be installed. This operation only needs low energy consumption (Yu et al., 2013).  

The most common coagulants are calcium hydroxide (Ca(OH)2), barium hydroxide (Ba(OH)2), alum 

(Al2(SO4)3.14H2O), ferric chloride (FeCl3) or ferric sulphate (Fe2(SO4)3.9H2O) (Ives & Jahn, 2007). A 

novel precipitant, zerovalent iron (ZVI) is also effective to remove phosphate because it shows no 

change in different ionic strengths which makes it possible not to remove salts prior to removing 

phosphate (Wen et al., 2014). A small amount of oxygen in the influent (Table 4.7), is another 

advantage for ZVI to remove phosphate (Sleiman et al., 2016). 

Considering the price and availability, for this pilot plant the selected coagulant w alum 

(Al2(SO4)3.14H2O). The optimum dose should be tested with a frequent jar test (León-Luque et al., 

2016). Based on Table 4.7, total phosphorus (TP) concentration is 8.10 mg/L. Thus, the required 

alum concentration was calculated by comparing 1 mole of aluminium per mole of compounds to 

be removed (Minnesota Pollution Control Agency, 2006). The alum dose should thus be 132 mg/L. 

The strength of alum was estimated to be 49% and specific gravity was 1.29 (Gebbie, 2006) so that 

the flow of alum injection is 20 mL/min. The calculation can be found in Annex 4. 

Thereafter flocculation starts and forms flocs. These flocs can be removed by settling methods, 

such as DAF, sedimentation, or filtration. The design of flocculator uses hydraulic baffled rather 

than mechanical mixing because no electric power required and regular maintenance is simpler. 

However, it also has drawbacks, such as difficulties in adjusting different influent water quality or 

water production rate of the treatment plant and the presence of head loss (Ives & Jahn, 2007).  

Inside this treatment process, the influent runs through a couple of partition walls above or below 

the flow direction of the water with a minimum detention time of 20 minutes (Ives & Jahn, 2007).  

The calculation of one coagulation and four flocculation tanks can be found in Annex 4 and the 

dimensions for the flocculation and coagulation tanks can be seen in Table 5.1 below. 



 

55 
 

Table 5.1 Coagulation and flocculation dimensions for pilot plant 

Step 
Length Width Height n 

[m] [m] [m] [-] 

Coagulation 1 0.6 0.5 1 

Flocculation 1.5 1 1 4 

At the end of flocculation step, the flocs and TSS are removed by physical treatment. Other than 

DAF, the other alternatives are sedimentation and hydrocyclone, which are selected due to their 

low energy consumption and regular application nowadays (Spanjers, 2016). Sedimentation has a 

removal efficiency of about 50 – 100% according to its horizontal velocity (OCW TU Delft, 2007) 

and hydrocyclone has about 95 – 97% (Wang, 2004). However, when DAF was selected for the first 

phase, the removal of TSS was not needed anymore because at least 70-98% of TSS had been 

removed (Annex 4.8). 

Dissolved Air Flotation (DAF) 
DAF unit removes suspended particles, namely FOGs and TSS, by dissolving air to form 

microbubbles that can be attached to the particles to increase the buoyancy and bring them to the 

surface to separate them from the water (Al-Shamrani et al., 2002). 

There are three types of DAF system according to the pressure condition in the influent or effluent 

(Al-Shamrani et al., 2002): 

• In the full-flow pressure flotation, the influent is pressurized and released into the tank where 

the bubbles are formed. It is suitable for influent with no flocculation but needs large air 

volumes. 

• In the split-flow pressure flotation, part of the influent is pressurized and the other is directly 

introduced to the tank. It is applied when the influent has vulnerable particles, low resistance 

of shear effects, low concentration and thus needs less air volumes. 

• In the recycle-flow pressure flotation, the treated effluent is pressurized and recycled back 

into the tank. It is used when coagulation and flocculation are required, including in oil 

removal. 

The DAF unit in the preliminary plant was designed as the recycle-flow pressure flotation because 

the intention is to remove FOGs, total phosphorus (TP) and TSS at the same time. Thus, the only 

type which can be coupled with coagulation and flocculation is the recycle-flow pressure flotation. 

The calculation can be found in Annex 4. It can be concluded that the size of DAF tank is sufficient 

at a width of 1.4 m, a length of 1.6 m and a depth of 1 m for the pilot plant. 

Sedimentation 
The most commonly used and robust alternative for this step is sedimentation (SED) in a settling 

tank. The mechanism of this technique is simple, as the water is retained in a tank, suspended 

particles larger than 50 μm settles down and in the end separate them to be in the bottom of the 

tank, creating a layer of sludge (OCW TU Delft, 2007). The water which now has lower turbidity 

enters the next step, while the sludge is pumped out, ideally for dewatering (Caltrans, 2001). 

Based on the calculation in Annex 4, the design needs a SED tank with a width of 2.5 m, a length of 

7.5 m and a depth of 2.3 m, with a detention time of 30 minutes. 



 

56 
 

Hydrocyclone 
The other alternative for removing TSS is hydrocyclone (HC). This method works by separating the 

solids from the water in a cyclic force from the bottom. The suspended solids will be retained in 

the bottom and the clear water is in the upper part. The solids are then pumped out of the cyclone 

to be dewatered or directly discharged (Sabbagh et al., 2016). 

Hydrocyclone is advantageous for industrial use because it does not have mobile parts and 

requires low energy consumption but once it is installed, the mechanism of the operation, 

especially the division of overflow and underflow rates and number of turns are difficult to be 

modified so that it is less preferable for a modular system design which has high probability of 

changes (Cilliers, 2000). 

Based on the calculation that can be found in Annex 4, the pilot plant needs a unit of HC a body 

diameter of 1.5 m, cyclone body length of 4 m with a cone length of 2.4 m, an angle of 7o, overflow 

diameter of 0.6 m, underflow diameter of 0.15 m and 7 times of effective turns. 

5.1.5 Phase 2: Post-treatment of suspended solids 

The second phase is intended to polish the effluent from the previous steps so that the remaining 

suspended particles can be eliminated and the effluent has lower turbidity. The removal efficiency is 

95% for porous media filtration (Caltrans, 2001) and 99% for microfiltration (van Halem, 2009). 

Porous media filtration 
The first alternative for effluent polishing is porous media filtration (PMF). The most common 

media is sand which was used in this design. While there are other materials, such as gravel or 

anthracite, silica sand is the most practical and it can also be coupled with those other media to 

have a multi-layered filtration (Engelhardt, 2012). 

Based on the calculation that can be found in Annex 4, the PMF unit for the pilot plant needs to 

have a filter bed depth of 1.50 m, column diameter of 0.56 m, sand porosity of 38%, and total 
[...]
drinking water quality, without compromising the expected strength. 

In order to assess the best treatment to be implemented, a preliminary scheme was designed using 

a modular system. The design flow for the effluent is taken from the 11 surveyed companies, 

approximately 311 ± 36 m3/day. 

The new design system consists of four phases and is divided into three packages based on the 

needs of 11 companies which were participated in the interviews. The first one is the basic package 

which removes FOGs, TP and TSS with C – F and DAF. The intermediate package removes polishes 

the effluent from the basic package with PMF which allows the production of higher-strength 

concrete. The advanced package removes FOGs, TP and TSS with C – F and DAF and TDS with 

nanofiltration. The costs of these packages vary based on the treatment selections. The cost of the 

basic package (€0.30/m3) is less than from the tap water (€/0.40m3), the intermediate package 

shows similar value (€0.40/m3) with the tap but the advanced package is more expensive (€0.80/m3) 

than the monthly bill of the companies. 

6.2 Recommendations 

6.2.1 Data collection 

Collecting the data by interviewing companies at their own factories was right on target because the 

information and the situation in the surrounding could be directly obtained and the companies could 

be easily convinced to participate in the project. However, the disadvantage of this method was the 

fewer number of results than other methods, such as spreading questionnaire by emails, phone-

calls, etc. Adding personnel in the team to reach more respondents or optimizing the schedule of the 

interviews by grouping companies based on their areas might be useful to increase the confidence 

interval and develop more reliable data. 

6.2.2 Analysis for interview results 

Different interpretations and calculations may occur while Integrating the amount of water 

consumption reported by the companies during the interviews. Having one average value including 

the standard deviation might become another approach if all companies can be generalized and 

their characteristics are similar to one another. Different approach may lead to different decisions 

for the source of sewage, degree of contribution of concrete industry to the tap water use and 

dimensions of the treatment facilities. 



 

75 
 

6.2.3 Laboratory analysis 

Collecting samples and analysing them in the laboratory might become mandatory for future 

research since the source of wastewater has been recommended, especially for obtaining daily, 

monthly or yearly variations, in order to have a proper schedule when extracting the influent and to 

monitor if the existing design is still sufficient. The 1-year sampling programme has been started by 

the students of UEM and should be kept on-going. 

6.2.4 Concrete testing 

Concrete compressive strength test is recommended as it is the only way to know the suitability of 

the reclaimed water. Similar research has been conducted (see Section 2.3) but the typical sewage in 

Maputo may have different characteristics so that the products from each package should be tested 

frequently. 

6.2.5 Departamento de Água e Saneamento (DAS) as the first consumer 

The 11 companies that were interviewed might need an evidence to be sure that producing concrete 

with reclaimed sewage is possible to be done. A neutral public institution that can show the 

successfulness would convince them. DAS produces heavy duty sewer and manhole covers (see 

Section 4.12.1) so that although its amount of water use (1.35 m3/month) is insignificant compared 

to the consumption of the surveyed companies, constructing a pilot plant with DAS can be seen as a 

proof-of-concept that reclaiming water for concrete production is possible and beneficial. 

6.2.6 Other contaminants to be removed 

One of the most harmful contaminants that can be contained in the sewage is sulphate ions (Neville, 

2004). It is the culprit of sulphate attack, a damaging situation of the concrete due to the formation 

of gypsum (Hime & Mather, 1999). While many guidelines suggest its maximum concentration of 

approximately 150 mg/L in the water, the mechanism of concrete deterioration remains unexplained 

yet (Santhanam et al., 2001). Thus, to ensure the effluent water quality, sulphate concentration 

needs to be taken into account. 

In contrast, organic materials have not been raised up as an issue regarding its effect towards 

concrete. Further research can be advantageous, especially about the effect of treating the sewage 

to be only physically chemically treated, leaving BOD, COD and nitrogen-based nutrients still in the 

water, and its impact to the quality of concrete. 

6.2.7 Large-scale plant 

A large-scale plant is going to be built after obtaining the result from the preliminary plant. It will 

supply the reclaimed water for all companies in Maputo, 4411 ± 257 m3/day. The dimensions were 

calculated using the same method as the preliminary plant (Annex 4.1 – 4.7). The results can be 

found in Annex 4.8 (Table 4.4). 

The modular system can be adaptive when the pumps of the second sewer system are fixed (see 

Section 1.2.3), which means that the influent can reach more than 10,000 m3/day. However, it is not 

the WWTP itself. The new installation can act as a by-passed system while the existing WWTP is also 

under restoration. In the long run it can be combined as part of the reconstructed WWTP. 

  



 

76 
 

Bibliography 
ACI Committee. (2008). Chapter 19 Concrete. Standard, New York: New York City Building Code. 

ACI Committee 308. (2001). Guide to Curing Concrete. Am Concr Institute, ACI Spec Publ. 

Aidenvironment & Water-is-Essential BV. (2015). Mozambique Market research and positioning 
survey for 31. 

Al-Ghusain, I. & Terro, M. J. (2003). Use of treated wastewater for concrete mixing in Kuwait. 
Kuwait J Sci Eng 30, 213–228. 

Al-Jabri, K. S., Al-Saidy, A. H., Taha, R. & Al-Kemyani, A. J. (2011). Effect of using wastewater on the 
properties of high strength concrete. Procedia Eng 14, 370–376. Elsevier B.V. 

Allen, R. G., Pereira, L. S., Raes, D. & Smith, M. (1998). Crop evapotranspiration: Guidelines for 
computing crop requirements. Irrig Drain Pap No 56, FAO 300. 

Al-Shamrani, A. ., James, A. & Xiao, H. (2002). Separation of oil from water by dissolved air flotation. 
Colloids Surfaces A Physicochem Eng Asp 209, 15–26. 

Appling, D., Habteselassie, M. Y., Radcliffe, D. & Bradshaw, J. K. (2013). Preliminary study on the 
effect of wastewater storage in septic tank on E. coli concentration in summer. Water 
(Switzerland) 5, 1141–1151. 

Araújo, N. (2010). KILELE. 

Aries Chemical Inc. (2013). Aries Equipment Dissolved Air Flotation ( DAF ) System Typical Removal 
Efficiencies. New York. 

Asadollahfardi, G., Delnavaz, M., Rashnoiee, V. & Ghonabadi, N. (2016). Use of treated domestic 
wastewater before chlorination to produce and cure concrete. Constr Build Mater 105, 253–
261. Elsevier Ltd. 

BS EN 1008. (2002). Mixing water for concrete. Specification for sampling, testing and assessing the 
suitability of water, including water recovered from processes in the concrete industry, as 
mixing water for concrete. BSI Stand Publ 3, 22. 

Bureau of Indian Standards. (2002). IS 12592 : 2002 Precast Concrete Manhole Cover and Frame - 
Specification. 

Caltran, I. (2014). Characterization of the central wastewater treatment plant of Maputo ( 
Mozambique ). 

Caltrans. (2001). APPENDIX B Sediment Treatment Options. 

CCAA. (2007). Use of recycled water in concrete production. 

Cebeci, O. & Saatci, A. M. (1989). Domestic Sewage as Mixing Water in Concrete. ACI Mater J 86(5) 
503–506. 

Cement Concrete & Aggregates Australia. (2004). CONCRETE BASICS A Guide to Concrete Practice. 
Concrete. 

CGH Polska. (1999). Heavy duty manholes. 

Chandra, S. (1997). Waste Materials Used in Concrete Manufacturing. Westwood: Noyes 
Publications. 

Chandra, S. & Ohama, Y. (1994). Polymers in Concrete. London: Chapman & Hall. 

Cilliers, J. J. (2000). Hydrocyclones for particle size separation. Part Size Sep 1819–1825. 

Daud, Z., Aziz, A. & Latif, A. (2015). Suspended Solid , Color , COD and Oil and Grease Removal from 
Biodiesel Wastewater by Coagulation and Flocculation Processes. Procedia - Soc Behav Sci 195, 
2407–2411. Elsevier B.V. 

DHV. (1984). Repüblica Popular de Mogambique Drenagem e Depuragao das Aguas Residuais da 
Cidade do Maputo. Maputo. 

El-Nawawy, O. a. & Ahmad, S. (1991). Use of treated effluent in concrete mixing in an arid climate. 
Cem Concr Compos 13, 137–141. 



 

77 
 

Engelhardt, T. (2012). Granular Media Filtration for Water Treatment Applications. Granul Media 
Filtr Water Treat Appl 1–61. 

van Esch, M. S. & van Ramshorst, J. G. V. (2014). The sewer system of urban Maputo The sewer 
system of urban Maputo. 

European Committee for Standardization. (2004). Eurocode 2: Design of concrete structures. 

Gebbie, P. (2006). AN OPERATOR’S GUIDE TO WATER TREATMENT COAGULANTS. Desalination 31st 

Annua. 

Global Water Partnership. (2015). National Stakeholder Consultations on Water : Supporting the 
Post-2015 Development Agenda Thailand 1–8. 

Gross, M. (2004). Wastewater Characterization: University Curriculum Development for 
Decentralized Wastewater Management. Arkansas: University of Arkansas. 

van Halem, D., van der Meer, W., van der Hoek, J. P., Rietveld, L., Heijman, B. & Keuten, M. (2009). 
Nanofiltration and Reverse Osmosis. In Drink Water Treat Lect Notes. 

van Halem. (2009). Micro- and ultrafiltration. In Drink Water Treat Lect Notes. 

Hasanbeigi, A., Price, L. & Lin, E. (2012). Emerging energy-efficiency and CO 2 emission-reduction 
technologies for cement and concrete production : A technical review. Renew Sustain Energy 
Rev 16, 6220–6238. Elsevier. 

Hime, W. G. & Mather, B. (1999). ‘Sulfate attack,’ or is it? Cem Concr Res 29, 789–791. 

Hirschi, T., Knauber, H., Lanz, M., Schlumpf, J. & Schrabback, J. (2005). Sika ® Concrete Handbook. 
Sika ®. 

van der Hoek, J. P. (2010). Design exercise CIE5550 , with EPANET. 

van der Hoek, J. P. (2014a). CIE 5550 Pumping stations and water transport. Practical applications: 
Water transport lines. 

van der Hoek, J. P. (2014b). CIE5550 Pumping stations and water transport Operation and 
maintenance. Delft. 

Imprensa Nacional de Moçambique, E. P. (2012). Boletim da República. 

Ismail, Z. Z. & Al-Hashmi, E. A. (2011). Assessing the recycling potential of industrial wastewater to 
replace fresh water in concrete mixes: Application of polyvinyl acetate resin wastewater. J 
Clean Prod 19, 197–203. Elsevier Ltd. 

Ives, K. & Jahn, A.-A. (2007). 14. Coagulation and flocculation Small Community Water Supplies: 
technology, people and partnership. 

Izadpanah, A. A. & Javidnia, A. (2012). The ability of a nanofiltration membrane to remove hardness 
and ions from diluted seawater. Water (Switzerland) 4, 283–294.\ 

Jankovic, K., Nikolic, D., Bojovic, D., Loncar, L. & Romakov, Z. (2011). The estimation of compressive 
strength of normal and recycled aggregate concrete. Facta Univ - Ser Archit Civ Eng 9, 419–431. 

Kocamemi, B. a. (2012). Design of rapid mixing (coagulation) and slow mixing (flocculation) units. 
Marmara Univ Dep Environ Eng 1–18. 

Kosmatka, W. C., Kerkhoff, S. H. & Panarese, B. (2003). Curing concrete. Des Control Concr Mix 
EB001 219–228. 

KPMG. (2011). 100 XIII EDIÇÃO - 2011 Ranking das Maiores Empresas. 

Kulkarni, V. & Patil, S. G. (2014). Study on Compressive Strength of Concrete By Using Treated 
Domestic Waste Water As Mixing and Curing of 152–156. 

Lee, O. O. I. S., Salim, M. R., Ismail, M. & Ali, I. (2007). REUSING TREATED EFFLUENT IN CONCRETE 
TECHNOLOGY Sewage water originates mainly from domestic sources and comprises 99 . 9 % 
water and 0 . 1 % organic and inorganic solids in settleable , suspended , and soluble forms . 
Untreated sewage is a hazard to both 34, 1–9. 

Lenntech. (2016). Screening. 

León-Luque, A. J., Barajas, C. L. & Peña-Guzmán, C. A. (2016). Determination of the Optimal Dosage 



 

78 
 

of Aluminum Sulfate in the Coagulation-Flocculation Process Using an Artificial Neural Network 
7, 3–7. 

Liu, C. K. J. (2016). Water Reclamation for Concrete Production Water Quality for Concrete By. 

Mahasneh, B. Z. (2014). Assessment of Replacing Wastewater and Treated Water with Tap Water in 
Making Concrete Mix. EJGE 2379–2386. 

Mahumane, G., Mulder, P. & Nadaud, D. (2012). Energy outlook for Mozambique 2012- 2030 LEAP-
based scenarios for energy demand and power generation. In Iii Conferência Int Do Iese, pp. 1–
5. 

Marques, M. R. (2006). Experiences with Micro Agricultural Water Management Technologies : 
Mozambique. 

Mcsweeney, C., New, M. & Lizcano, G. (2010). General Climate 1–26. 

Melorose, J., Perroy, R. & Careas, S. (2015). MAPUTO - MOZAMBIQUE, 2014 USEFUL INFORMATION. 
Statew Agric L Use Baseline 2015 1, 1–8. 

Minnesota Pollution Control Agency. (2006). Phosphorus Treatment and Removal Technologies 1–
5. 

More, R. A. & Dubey, S. K. (2014). Effect of Different Types of Water on Compressive Strength of 5, 
40–50. 

Nepad. (2013). Country Water Resource Profile 39. 

Neville, A. (2004). The confused world of sulfate attack on concrete. Cem Concr Res 34, 1275–1296. 

Neville, A. M. (2006). Properties of Concrete. 

Neville, A. M. (2011). Properties of Concrete. 

Noruzman, A. H., Muhammad, B., Ismail, M. & Abdul-Majid, Z. (2012). Characteristics of treated 
effluents and their potential applications for producing concrete. J Environ Manage 110, 27–32. 
Elsevier Ltd. 

Numbeo. (2016). Numbeo. 

OCW TU Delft. (2007). Sedimentation. In Water Treat. 

OKA Concrete Sdn. Bhd. (2011). Precast Concrete Cover & Frame for Precast / In-situ Concrete 
Manholes. 

Ostermiller, S. (2016). CoinMill.com - The Currency Converter. 

Pentair. (2014). X -Flow R-100 Microfiltration Membrane Membrane Element Datasheet. 

Pentair. (2015). X-Flow HFW 1000 Nanofiltration Membrane. Membrane Element Datasheet. 

Petersen, S. P. & Ahring, B. K. (1990). Analysis of sulfate in sewage sludge using ion 
chromatographic techniques. J Microbiol Methods 12, 225–230. 

Pfluger, S. L. M., Massengale, R. & Yelderman Jr., J. C. (2009). Efficacy of Bacterial Reduction by 
Onsite Wastewater Treatments. 

Popovics, S. (1980). Calculation of the water requirement of mortar and concrete. Matériaux Constr 
13, 343–352. 

Ranade, V. V. & Bhandari, V. M. (2014). Industrial Wastewater Treatment, Recycling, and Reuse: An 
Overview. Ind Wastewater Treat Recycl Reuse. Elsevier Ltd. 

Rock, C. & Rivera, B. (2014). Water Quality, E. coli and Your Health. Coorperative Ext. 

Royal HaskoningDHV. (2016). CoP Kostencalculator drinkwater. 

Sabbagh, R., Lipsett, M. G., Koch, C. R. & Nobes, D. S. (2016). Predicting equivalent settling area 
factor in hydrocyclones ; a method for determining tangential velocity profile. Sep Purif Technol 
163, 341–351. Elsevier B.V. 

Salet, J. T. & Schijfsma, H. J. (2016). Addressing the issues with the non-operating sewerage pumps 
in Maputo Proposing environmentally sustainable. 

Santhanam, M., Cohen, M. D. & Olek, J. (2001). Sulfate attack research - Whither now? Cem Concr 



 

79 
 

Res 31, 845–851. 

Sauro, J. (2013). Best Practices For Using Statistics On Small Sample Sizes. 

Select Statistical Services Ltd. (2016). Population Proportion – Sample Size. 

Sharma, J. R. (2010). Development of a preliminary cost estimation method for water treatment 
plants,M.A. Thesis. The University of Texas at Arlington. 

Silva, M. & Naik, T. R. (2010). Sustainable Use of Resources – Recycling of Sewage Treatment Plant 
Water in Concrete. 

Sleiman, N., Deluchat, V., Wazne, M., Mallet, M., Courtin-Nomade, A., Kazpard, V. & Baudu, M. 
(2016). Phosphate removal from aqueous solution using ZVI/sand bed reactor: Behavior and 
mechanism. Water Res 99, 56–65. 

Solomon, C., Casey, P., Mackne, C. & Lake, A. (1998). Chlorine disinfection. Natl Small Flows Clear 
[...]
strength lab Maputo Maputo Av. Joaquim Chissano - Estaleiro da CETA 21 406 516 82 300 5795/ 84 661 7977 jmassango@britanor.co.mz 456820.74 7130832.97

4 Decostone Construction Materials Ready mix concrete Maputo 21 30 56 25 457005.77 7127112.95
5 Sobrita Construction Materials Concrete blocks Maputo
6 Hard Stone Block Construction Materials Concrete blocks Maputo 82 72 13 46 0

7 Prefangol Construction Materials Ready mix concrete Maputo Sommerschield R. Kibiriti Diwane, N.º 92 21 49 82 67 /8 84 80 82 53 5 (Sergio)
sergio.major@prefangol.com, 
info.mozambique@prefangol.com, 
comercial.mozambique@prefangol.com

http://www.prefangol.com/ 455020.56 7129784.63

8 Cimbetão Construction Materials Ready mix concrete Maputo Maputo Av. Joaquim Chissano 84 31 23 83 7 84 32 92 01 5 (Leonardo) 456866 7130810
9 Trans Aly Construction Materials Ready mix concrete Maputo 447287.5 7129413.44

10 Lalgy Construction Materials Ready mix concrete Maputo Matola 84 63 32 39 2 (Sheid) 447508.8 7129632.72
11 Sulbuta Construction Materials Ready mix concrete Maputo 445861.34 7129467.99
12 Servifuturo Construction Materials Ready mix concrete Maputo 84 45 43 20 7 (Zamil)
13 Nifiquile Construction Materials Ready mix concrete Maputo 84 30 27 32 0 (Zuber) 463767.14 7134876.14
14 MRB Construction Materials Ready mix concrete Maputo
15 Xun Tong Construction Materials Ready mix concrete Maputo
16 China Road and Bridge Company Construction Materials Ready mix concrete Maputo

List 5. Potential Sources for Water Reclamation Treatment Scheme

Potential Sources
No. Name of the Company Main Activity Main Production Province District Address Telephone Cell Email Website X Y

1 Infulene (Wastewater Treatment Plant) Construction Materials Ready mix concrete Maputo Infulene Infulene (Av. Eduardo Mondlane - Av. Joaquim Chissano) 453712.3 7132983.53
2 Coca Cola Factory Maputo Machava (moved to Matola Gare) 450786.26 7133064.64
3 Fábrica de 2M Maputo Maputo Av. Eduardo Mondlane - Av. Joaquim Chissano - Rua Do Cha 454405 7132764



3. Field	and	Laboratory	Measurement	Results	
 

1. Preliminary sampling periods (April – May 2016) 

2. Results from UEM students (June – September 2016)   



Flow Solids
Q T0 T1 OX T0 T1 Cond T0 T1 PH COD BOD Nitrogen (N) Ammonia (NH4

+) Nitrite (NO2
‐) Nitrate (NO3

‐) PO4
3‐ P2O5 TSS Calcium (Ca2+) Chlorine (Cl2)

(m3/s) (oC) (oC)  (mg/L) (oC) (oC)  (μS/cm) (NTU) (oC) (oC) (‐)  (mg/L)  (mg/L)  (mg/L)  (mg/L)  (mg/L)  (mg/L)  (mg/L)  (mg/L)  (mg/L)  (mg/L)  (mg/L)
08.06.16 Influent 0.09 27.1 25.8 0.23 28 25.9 1346 89.30 27.1 26.2 7.29 230.00 71.50 56.00 0.18 0.64 ‐ 20.00 ‐ 88.00 ‐
08.06.16 Emergency outlet ‐ 23.8 22 0.21 24.2 21.8 1805 29.71 24.2 22.3 7.06 145.00 87.00 54.00 0.09 0.94 ‐ 17.50 ‐ 100.00 ‐
08.06.16 Facultative pond outlet 2 ‐ 23.2 21 0.93 22.4 21.1 1501 15.97 22.7 21.1 7.15 60.00 55.10 63.70 0.07 0.40 ‐ 20.00 ‐ 96.00 ‐
15.06.16 Influent 0.08 26.5 25.3 1.19 32.2 25.6 1382 60.50 24.7 24.4 7.35 185.00 57.43 60.70 53.60 0.14 1.59 51.60 12.60 82.5 ‐ ‐
15.06.16 Emergency outlet ‐ 23.7 20.4 0.36 23.8 20.3 1876 25.35 20.9 20.5 7.06 140.00 56.92 110.00 72.00 0.11 2.64 70.80 24.90 67.5 ‐ ‐
15.06.16 Facultative pond outlet 2 ‐ 21.7 20.8 0.48 20.8 20.3 1563 7.72 19.6 20.6 7.17 60.00 58.97 78.70 64.00 0.08 2.17 52.21 11.60 ‐ ‐ ‐
22.06.16 Influent 61.05 23.6 24.6 0.21 24.3 24.7 1420 87.67 21.1 24.8 7.37 215.00 58.38 82.00 57.70 0.16 0.51 17.70 ‐ ‐ ‐ ‐
22.06.16 Emergency outlet ‐ 22.5 21 0.21 23.6 20.8 1954 58.07 20.8 21 7.06 230.00 51.81 99.30 65.10 0.02 0.43 35.90 ‐ ‐ ‐ ‐
22.06.16 Facultative pond outlet 2 ‐ 20.6 20 0.89 20.4 20.8 1577 7.80 19.1 20.5 7.18 85.00 54.15 81.00 53.80 0.08 0.07 16.80 ‐ 50 ‐ ‐
29.06.16 Influent 3.72 28.5 25.2 0.13 25.9 25.2 1550 78.35 26.4 25.8 7.37 215.00 51.96 ‐ 65.40 0.17 0.62 22.20 ‐ 288.75 ‐ 435.00
29.06.16 Emergency outlet ‐ 22.5 20.7 0.17 21.1 20.6 2040 36.30 21.4 20.7 7.05 200.00 50.50 ‐ 72.70 0.06 0.03 35.30 ‐ ‐ ‐ 1005.50
29.06.16 Facultative pond outlet 2 ‐ 28.1 21.3 0.69 29.8 20.9 1614 7.99 25.7 21 7.12 70.00 49.92 ‐ 65.40 0.07 0.42 18.30 ‐ ‐ ‐ 333.70
06.07.16 Influent 3.81 29.9 25.4 0.01 31.6 25.6 1410 89.23 26.4 25.6 7.42 215.00 540 43.50 53.50 0.15 0.38 19.20 ‐ ‐ ‐ 246.00
06.07.16 Emergency outlet ‐ 24.7 20.3 0.47 21.8 20 2050 26.50 21.1 20.5 7.15 185.00 70 67.40 3.50 0.08 0.48 56.70 ‐ ‐ ‐ 330.00
06.07.16 Facultative pond outlet 2 ‐ 22.2 20.4 0.94 23.4 20.2 1655 8.32 18.7 19.9 7.19 100.00 55 18.40 77.70 0.04 0.55 18.90 ‐ ‐ ‐ 386.00
20.07.16 Influent ‐ 28 24.8 0.22 27.2 24.6 1506 83.17 23.8 24.6 7.34 170.00 15 34.30 44.80 0.12 0.52 18.40 ‐ ‐ ‐ 218.00
20.07.16 Emergency outlet ‐ 23.4 20 0.11 22.8 20.2 2020 150.00 20.5 20.1 7.11 200.00 220 69.80 3.50 0.24 1.34 52.80 ‐ ‐ ‐ 656.00
20.07.16 Facultative pond outlet 2 ‐ 22.8 19.9 1.21 26 19.5 1715 8.16 20.5 19.5 7.14 100.00 90 44.40 66.10 0.06 0.31 19.00 ‐ ‐ ‐ 512.00
27.07.16 Influent ‐ 23.7 22.1 0.31 23.4 22.1 712 83.87 22.9 22.1 7.04 215.00 ‐ 19.10 17.70 0.84 ‐ 16.50 ‐ ‐ ‐ 64.00
27.07.16 Emergency outlet ‐ 25.1 20.9 0.55 24.8 20.8 2410 1260.40 23.7 21.1 7.04 260.00 ‐ 73.40 95.40 0.40 1.61 47.50 ‐ ‐ ‐ 644.00
27.07.16 Facultative pond outlet 2 ‐ 25.2 20.5 1.27 25 25 ‐ 8.96 24.2 20.6 7.16 100.00 ‐ 57.90 62.50 0.04 0.27 18.90 ‐ ‐ ‐ 254.00
03.08.16 Influent ‐ 30.3 24.5 0.07 31.7 24.2 1330 136.00 24.7 24.1 7.41 215.00 ‐ 50.50 57.50 0.11 0.78 20.90 ‐ ‐ ‐ 76.00
03.08.16 Emergency outlet ‐ 26.3 21.1 0.31 29.5 20.8 1736 44.37 23.2 20.8 7.04 230.00 ‐ 67.10 78.10 0.17 1.22 32.00 ‐ ‐ ‐ 38.00
03.08.16 Facultative pond outlet 2 ‐ 26.3 19.9 0.99 24.3 19.5 1551 7.89 25.4 19.9 7.1 85.00 ‐ 54.30 56.00 0.17 3.89 18.70 ‐ ‐ ‐ 10.00
10.08.16 Influent ‐ 30.4 24.5 0.01 36.5 24.5 939 122.00 32.2 24.8 7.32 ‐ ‐ ‐ ‐ ‐ ‐ ‐ ‐ ‐ ‐ ‐
10.08.16 Emergency outlet ‐ 39 23.3 0.32 41.5 20.8 1458 48.25 40.2 21.3 6.98 ‐ ‐ ‐ ‐ ‐ ‐ ‐ ‐ ‐ ‐ ‐
10.08.16 Facultative pond outlet 2 ‐ 32.7 20.7 0.28 31.8 20.7 1320 10.65 ‐ 21.1 7.02 ‐ ‐ ‐ ‐ ‐ ‐ ‐ ‐ ‐ ‐ ‐

Date
Total Nitrogen Total PhosphorusOrganic Other Chemicals

W
ee
k 
9

Turbidity
Point of Location

W
ee
k 
6

W
ee
k 
7

W
ee
k 
8

W
ee
k 
3

W
ee
k 
4

W
ee
k 
5

W
ee
k 
1

W
ee
k 
2

Oxygen Conductivity PH

Annex 3.1



1 2 3 4 Mean St. Dev Accuracy Total Error 1 2 Mean St. Dev Accuracy Total Error 1 2 3 4 Mean St. Dev Accuracy Total Error
Date [‐] 14‐Apr‐16 19‐Apr‐16 26‐Apr‐16 3‐May‐16 26‐Apr‐16 3‐May‐16 14‐Apr‐16 19‐Apr‐16 26‐Apr‐16 3‐May‐16
Flow [m3/s] 0.10 0.10 0.08 0.08 0.09 0.01 0.001 0.01 0.20 0.07 0.13 0.08 0.001 0.08 0.08 0.11 0.11 0.11 0.11 0.01 0.001 0.01 meter ‐
Ambient Temperature [oC] 28.60 30.10 28.63 25.50 28.21 1.68 0.10 1.68 28.13 28.13 28.13 13.63 0.10 13.63 32.03 32.93 ‐ 27.43 27.43 2.41 0.10 2.41 WTW pH3110 IDS 18 ‐ 30
Sample Temperature [oC] 29.70 29.23 29.30 27.50 28.93 0.85 0.10 0.85 23.90 23.90 23.90 11.71 0.10 11.72 27.40 26.30 ‐ 27.50 27.50 0.54 0.10 0.55 WTW pH3110 IDS 18 ‐ 30

pH ‐ field [‐] 7.54 7.48 7.32 7.37 7.43 0.09 0.50% 0.09 7.05 7.05 7.05 3.50 0.50% 3.50 7.11 7.16 ‐ 7.14 7.14 0.02 0.50% 0.02 WTW pH3110 IDS 6.0 ‐ 8.0
Dissolved Oxygen [mg/L] 0.65 0.21 0.07 0.05 0.24 0.24 0.50% 0.24 0.06 0.06 0.06 0.09 0.50% 0.09 0.64 0.46 ‐ 0.20 0.20 0.18 0.50% 0.18 WTW Oxi3110 IDS ‐
Conductivity [μS/cm] 1445.00 1293.00 1415.00 1315.00 1367.00 64.36 0.50% 64.36 1945.00 1945.00 1945.00 956.68 0.50% 956.68 1412.00 1486.00 ‐ 1573.00 1573.00 65.80 0.50% 65.80 WTW Cond3110 IDS ‐
Turbidity [NTU] 24.10 34.00 50.70 75.37 46.04 19.42 2% 19.42 17.77 31.23 24.50 11.15 2% 11.15 29.40 7.81 42.97 10.10 26.53 14.46 2% 14.46 WTW Turb 430 IR ‐

Ambient Temperature [oC] 23.00 25.70 26.10 23.60 24.60 1.32 0.10 1.33 26.20 23.60 24.90 12.14 0.10 12.14 23.00 25.70 26.10 24.40 25.25 1.21 0.10 1.22 WTW pH3110 IDS 18 ‐ 30
Sample Temperature [oC] 23.60 25.90 26.20 24.60 25.08 1.04 0.10 1.05 26.00 24.30 25.15 12.31 0.10 12.31 24.00 25.80 26.00 24.50 25.25 0.85 0.10 0.85 WTW pH3110 IDS 18 ‐ 30

pH ‐ lab [‐] 7.36 7.38 7.41 7.51 7.42 0.06 0.50% 0.06 7.39 7.53 7.46 3.71 0.50% 3.71 7.08 7.25 7.41 7.44 7.43 0.14 0.50% 0.14 WTW pH3110 IDS 6.5
Alkalinity‐M [mg/L] 323.00 290.67 313.00 110.67 259.33 86.63 2% 86.63 305.33 131.67 218.50 111.26 2% 111.26 334.00 300.33 295.33 138.33 216.83 75.76 2% 75.76 Wagtech Photometer 5000 ‐
Alkalinity‐P [mg/L] 15.00 20.67 21.33 85.00 35.50 28.68 2% 28.68 71.00 100.00 85.50 38.38 2% 38.38 32.50 67.00 69.00 28.33 48.67 18.86 2% 18.86 Wagtech Photometer 5000 ‐
Alkalies [mg/L] ‐ 1500

Bicarbonate [mg/L] 293.00 249.33 270.33 0.00 203.17 118.31 2% 118.31 163.33 0.00 81.67 72.18 2% 72.18 269.00 166.33 157.33 81.67 119.50 66.65 2% 66.65 Wagtech Photometer 5000 ‐
Carbonate [mg/L] 30.00 41.33 42.67 51.33 41.33 7.59 2% 7.59 142.00 63.33 102.67 56.78 2% 56.78 65.00 134.00 138.00 56.67 97.33 37.73 2% 37.73 Wagtech Photometer 5000 ‐
Hydroxide [mg/L] 0.00 0.00 0.00 59.33 14.83 25.69 2% 25.69 0.00 68.33 34.17 27.92 2% 27.92 0.00 0.00 0.00 0.00 0.00 0.00 2% 0.02 Wagtech Photometer 5000 ‐
Sodium [mg/L] [No limit]
NH4NO3 [mg/L] 32.65
Potassium [mg/L] [No limit]

TSS [mg/L] ‐ ‐ ‐ ‐ 150.00 ‐ ‐ ‐ ‐ ‐ 150.00 ‐ ‐ ‐ ‐ ‐ ‐ ‐ 150.00 ‐ ‐ ‐ Septic tank effluent 67.03
TDS [mg/L] ‐ ‐ ‐ ‐ 497.00 ‐ ‐ ‐ ‐ ‐ 497.00 ‐ ‐ ‐ ‐ ‐ ‐ ‐ 497.00 ‐ ‐ ‐ Septic tank effluent 1000
FOGs [mg/L] ‐ ‐ ‐ ‐ 50.00 ‐ ‐ ‐ ‐ ‐ 50.00 ‐ ‐ ‐ ‐ ‐ ‐ ‐ 50.00 ‐ ‐ ‐ Septic tank effluent 50

Chlorine [mg/L] 0.16 0.07 0.15 0.23 0.15 0.06 2% 0.06 0.01 0.04 0.02 0.02 2% 0.03 0.25 0.03 0.12 0.10 0.12 ‐ ‐ ‐ Wagtech Photometer 5000
Chloride [mg/L] 100

Chloramine [mg/L] ‐
Flourine [mg/L] ‐
Ammonia [mg/L] ‐ ‐ ‐ ‐ 40.000 ‐ ‐ ‐ ‐ ‐ 40.000 ‐ ‐ ‐ ‐ ‐ ‐ ‐ 40.00 ‐ ‐ ‐ Wagtech Photometer 5000 ‐

Nitrate, NO3‐N [mg/L] ‐ ‐ ‐ ‐ 0.00 ‐ ‐ ‐ ‐ ‐ 0.00 ‐ ‐ ‐ ‐ ‐ ‐ ‐ 0.00 ‐ ‐ ‐ Septic tank effluent 6.748
Nitrite, NO2‐N [mg/L] ‐

Total N [mg/L] ‐ ‐ ‐ ‐ 60.00 ‐ ‐ ‐ ‐ ‐ 60.00 ‐ ‐ ‐ ‐ ‐ ‐ ‐ 60.00 ‐ ‐ ‐ Septic tank effluent ‐
Sulphate, SO4

2‐ [mg/L] 45.33 37.67 17.33 5.67 26.50 15.79 2% 15.79 2.67 2.67 2.67 6.16 2% 6.16 4.75 4.33 9.00 0.00 4.50 3.19 2% 3.19 Wagtech Photometer 5000 86.5
Phosphate [mg/L] 4.92 2.79 3.78 3.25 3.69 0.79 2% 0.79 4.49 4.16 4.33 1.98 2% 1.98 5.06 3.43 5.06 4.78 4.92 0.68 2% 0.68 Wagtech Photometer 5000 ‐

otal Phosporus (P, P2O5, PO4 [mg/L] ‐ ‐ ‐ ‐ 8.10 ‐ ‐ ‐ ‐ ‐ 8.10 ‐ ‐ ‐ ‐ ‐ ‐ ‐ 8.10 ‐ ‐ ‐ Septic tank effluent 6.7
Chromium [mg/L] ‐
Sugars [mg/L] 100
Lead [mg/L] 100
Zinc [mg/L] 100

Manganese [mg/L] 0.002 0.005 0.000 0.006 0.004 0.003 2% 0.02 0.004 0.005 0.005 0.008 2% 0.02 0.002 0.005 0.003 0.000 0.002 ‐ ‐ ‐ Wagtech Photometer 5000 ‐
BOD [mg/L] ‐ ‐ ‐ ‐ 120.000 ‐ ‐ ‐ ‐ ‐ 120.000 ‐ ‐ ‐ ‐ ‐ ‐ ‐ 120.00 ‐ ‐ ‐ Septic tank effluent ‐
COD [mg/L] ‐ ‐ ‐ ‐ 60.000 ‐ ‐ ‐ ‐ ‐ 60.000 ‐ ‐ ‐ ‐ ‐ ‐ ‐ 60.00 ‐ ‐ ‐ Septic tank effluent 664.23

Coliforms [E.coli/L] ‐ ‐ ‐ ‐ 1.00E+07 ‐ ‐ ‐ ‐ ‐ 1.00E+07 ‐ ‐ ‐ ‐ ‐ ‐ ‐ 1.00E+07 ‐ ‐ ‐ Septic tank effluent 100

Measurement Parameter

Field

Lab

Unit
Combined Limit

(Table 2.3)

Effluent
(Emergency Outlet) Equipment

Influent Effluent
(Facultative Pond 2)

Annex 3.2



4. Design	Calculations	
 

1. Dissolved Air Flotation 

2. Coagulation – Flocculation 

3. Sedimentation 

4. Hydrocyclone 

5. Porous Media Filtration 

6. Microfiltration 

7. Nanofiltration 

8. Summary of Alternatives 



Design for 11 interviewed companies

1. Coagulation

Inflow, Q = 16.20 m
3/h = 388.75 m3/d

= 4.50 L/s

Dosing

Alum, Al2(SO4)3.18H2O, will be used as coagulant.

Assumed alum as Al2(SO4)3.18H2O with:

Percentage of Al = 49% (Gebbie, 2006)

Specific gravity, SG = 1.29 (Gebbie, 2006)

Optimum pH = 5.6 ‐ 6.5 (Gebbie, 2006)

The source of water is from the influent of the WWTP, thus:

Phosphate concentration, [P] = 3.69 mg/L (Table 4.7)

Sulphate concentration, [SO4
2‐] = 26.50 mg/L (Table 4.7)

Molar mass of P, Mr.P = 31 g/mol

Molar mass of SO4
2‐, Mr.SO4

2‐
= 96 g/mol

Phosphate concentration, [P] = ([P]/1000)/Mr.P = 1.19E‐04 mol

Sulphate concentration, [SO4
2‐] = ([SO4

2‐]/1000)/Mr. SO4
2‐
= 2.76E‐04 mol

Total contaminant concentration, [Cont.] = [P] + [SO4
2‐] = 3.95E‐04 mol

= Required [Al]

From the reaction balance:

Thus;

Required alum concentration, [alum] = Required [Al]/2

= 1.98E‐04 mol

Molar mass of Al, Mr. Al = 27 g/mol

Molar mass of alum, KAl2(SO4)3.18H2O, Mr.alum = 666 g/mol

Alum dose = [alum] x Mr.alum = 0.13 g/L

= 132 mg/L

Flow rate = Alum dose x Q x 1000 x 60 / (10,000 x Percentage x SG)

56.19 L/min.

Thus:

Required alum dose = 132 mg/L = 0.13 kg/m
3

= 51.14 kg/d

Settling time, ts = 60 s = 1 min. (Wang, et al., 2014)

Sizing

Assumed that the length, width and depth are equal for the first iteration.

Volume, V = Q . ts = 0.27 m
3

= L .  W . H

where L = length, W = width, H = height

If L = W = H, L . W . H = x3

x
3

= 0.27 m
3

x = 0.65 m

Based on the location, the dimension can be adjusted by having different dimensions:

L = 1 m

W = 0.6 m

H = 0.5 m

Volume, V = 0.30 m
3

Volume check = OK

Energy

Static mixing will be used for using gravity to give the mixing effect (Shammas, 2005).

Density of water, ρ = 1000 kg/m
3

Acceleration of gravity, g = 9.81 m/s
2

Minimum head loss of overflow tank, ΔH = 0.1 m (Kocamemi, 2012)

Dynamic viscosity, μ = 0.798 kg/m/s (for T = 30oC)

Power, P = ρ x g x Q x ΔH = 4.41 kW

Gradient, G = (P/μV)
0.5

= 4.29 /s

Coagulation/Flocculation

Al2(SO4)3.18H2O → 2Al3+ + 3SO4
2‐ + 18H2O → 2Al(OH)3 + 6H+ + 3SO4

2‐ + 12H2O

Annex 4.1



2. Flocculation

Design flow, Q = 16.20 m3/h = 388.75 m3/d

Baffled Flocculator

Retention time, tr = 20 min. (Ives & Jahn, 2007)

Required volume, V = tr . Q = 5.40 m3

4 flocculation units will be used, thus:

Number of units, n = 4

Required volume of 1 unit, Vreq = 1.35 m
3

Based on the location, the dimension can be adjusted by having different dimensions:

Length, Lf = 1.5 m (length of flow line)

Width, Wf = 1.25 m

Height, Hf = 1.1 m

Area, Af = 1.875 m2

Volume, Vf = 2.06 m3

Volume check (same or higher than Vreq) = OK

Head loss is calculated by considering the following causes:

1. Straight channel conduction

Headloss, Hf = L . v2 / (C2 . R)

Velocity of water, v = Q/A = 0.002 m/s

Manning coefficient = 0.012 (for concrete)

Hydraulic radius, R = A/P = 0.34 m

Chezy coefficient, C = (1/n) . (R
1/6) = 69.75 m0.5/s

Thus, Hf = 5.17E‐09 m

2. Flow direction changes

Headloss, Hb = n . Cd . v2 / 2g

Number of direction changes, n = 3 (direction change to 3 other units)

Velocity of water, v = 0.002 m/s

Gravity constant, g = 9.81 m/s2

Thus, Hb = 2.64E‐06 m

Total headloss, h = Hf + Hb = 2.65E‐06 m

Energy

Density of water, ρ = 1000 kg/m
3

Dynamic viscosity, μ = 7.98E‐04 kg/m/s (for T = 30oC)

Assumed that overall velocity gradient (G) for 4 compartment varies as follows (Shammas, 2005):

G1 = 100 /s

G2 = 50 /s

G3 = 25 /s

G4 = 5 /s

Average velocity gradient, G = 45 /s

Total detention time, tr = 20 min. = 1200 s (Ives & Jahn, 2007)

Velocity, v = 0.2 m/s (Ives & Jahn, 2007)

G . tr = 54,000               

G . tr check (between 50,000 and 100,000) = OK

Power, P = μVG
2

per stage

With G varies in 4 stages:

1

2

3

4

Total P

Final specifications

H n P Dose

[m] [‐] [kW] [kg/day]

Coagulation 0.5 1 4.41 51.14

Flocculation 1.1 4 0.02 ‐

For this design, coagulation tank will follow the dimensions of flocculation tank to facilitate the difference from the dimensions of the 

main sewer.

Step

[kW]
Stage

[m]

0.004

0.001

0.000

0.022

P = μ . Vf . Gi
2

0.016

0.6

1.25

L

[m]

1

1.5

W



Design for 156 concrete companies

1. Coagulation

Inflow, Q = 229.74 m3/h = 5513.75 m3/d

= 63.82 L/s

Dosing

Alum, Al2(SO4)3.18H2O, will be used as coagulant.

Assumed alum as Al2(SO4)3.18H2O with:

Percentage of Al = 49% (Gebbie, 2006)

Specific gravity, SG = 1.29 (Gebbie, 2006)

Optimum pH = 5.6 ‐ 6.5 (Gebbie, 2006)

The source of water is from the influent of the WWTP, thus:

Phosphate concentration, [P] = 3.69 mg/L (Table 4.7)

Sulphate concentration, [SO4
2‐
] = 26.50 mg/L (Table 4.7)

Molar mass of P, Mr.P = 31 g/mol

Molar mass of SO4
2‐, Mr.SO4

2‐
= 96 g/mol

Phosphate concentration, [P] = ([P]/1000)/Mr.P = 1.19E‐04 mol

Sulphate concentration, [SO4
2‐] = ([SO4

2‐]/1000)/Mr. SO4
2‐
= 2.76E‐04 mol

Total contaminant concentration, [Cont.] = [P] + [SO4
2‐] = 3.95E‐04 mol

= Required [Al]

From the reaction balance: